ORIGINAL ARTICLES



Acute Management of Pediatric Cyclic Vomiting Syndrome: A Systematic Review

Shannon Gui, BHSc^{1,*}, Nimita Patel, BSc^{2,*}, Robert Issenman, MD, FRCPC³, and April J. Kam, MD, MScPH, FRCPC⁴

Objectives To synthesize quantitative and qualitative data on pharmacologic interventions of pediatric cyclic vomiting syndrome and their effectiveness in disease management in the acute care setting.

Study design Using keywords, 799 studies published up from December 1954 to February 2018 were extracted from MEDLINE via Pubmed, Embase via OVID, CINAHL via EBSCO, and Cochrane Controlled Trials Registry. Studies were evaluated for inclusion and exclusion by 2 independent reviewers using predetermined inclusion and exclusion criteria.

Results The search yielded 84 studies for full review, of which 54 were included in the systematic review. Studies were subsequently separated into 1 group of 6 case series studies containing quantitative data on sumatriptan, ondansetron, phenothiazines, prokinetic agents, carbohydrate, isometheptene, and aprepitant; 1 one group consisting only of qualitative studies containing expert recommendations.

Conclusions Ondansetron has the most quantitative and qualitative evidence to support its inclusion in pediatric emergency department protocols as a rescue therapy. Sumatriptan and aprepitant are potential candidates for inclusion as abortive therapies. Qualitative data from retrospective studies and case reports are not applicable to a larger patient population. This report informs a need for controlled, prospective cohort studies and randomized, controlled trials to optimize current management protocols and to develop new medical interventions. *(J Pediatr 2019;214:158-64)*.

yclic vomiting syndrome (CVS) was first described in 1882 by Samuel Gee in the St. Bartholomew's Hospital Reports.^{1,2} It is characterized by acute attacks of vomiting occurring sporadically or regularly, lasting hours to days, and resulting in repeated emergency department (ED) visits and hospitalizations.³⁻⁵ The onset of vomiting typically occurs at the same time of the day, often in early morning or late night. The recurrent episodes of vomiting are followed by symptom-free interval periods lasting weeks to months.⁴ Because CVS symptoms are common to a plethora of other diseases, it is a generally misrecognized and underdiagnosed disease. The diagnosis of CVS in both adults and children in the ED is particularly poor despite the heavy reliance of these patient populations on acute care services.⁶ The pathophysiology of CVS is largely unknown, but it is postulated to be multifactorial in origin. It is thought to involve aberrant brain–gut pathways leading to migraine, mitochondrial abnormalities, calcium channel abnormalities, and hyperactivity of the hypothalamic–pituitary–adrenal axis.^{5,7}

The peak prevalence of CVS occurs between 2 and 7 years of age, but the disorder can persist into adult life.⁴ Although pediatric CVS is not a highly prevalent disease, affecting up to 1.9%-2.3% of the pediatric population, it occupies 15% of the children's time and they miss a mean of 20 days of school each year.^{2,8} Additionally, the average cost of ED visits, hospital stays, diagnostic tests, and missed work amounts to \$17 035 per year per child with CVS.³

To date, there have been no controlled trials on the management of pediatric CVS in the acute care setting, nor do standardized, evidence-based protocols exist. As a result, much of available treatment protocols are based on empirical evidence and expert opinion. This systematic review aims to synthesize all available evidence on acute pharmacologic interventions used in the management of pediatric CVS. Furthermore, it serves to inform the quality of and potential updates to current treatment protocols as well as the need for future controlled clinical trials.

Diagnosis

The first diagnostic criteria for CVS were created in 1994, and the most recent Rome IV criteria for functional gastrointestinal disorders was published 22 years

CVS	Cyclic vomiting syndrome
ED	Emergency department
NASPGHAN	North American Society for Pediatric Gastroenterology, Hepatology, and Nutrition

From the ¹Faculty of Health Sciences, McMaster University; ²Faculty of Science, Department of Life Sciences, McMaster University; ³Department of Pediatrics, Division of Pediatric Gastroenterology McMaster Children's Hospital; and the ⁴Department of Pediatrics, Division of Emergency Medicine, McMaster Children's Hospital, Hamilton, Ontario, Canada

*Contributed equally.

The authors declare no conflicts of interest.

0022-3476/\$ - see front matter. © 2019 Elsevier Inc. All rights reserved. https://doi.org/10.1016/j.jpeds.2019.06.057 later in 2016.² Before the publication of the Rome IV criteria, the North American Society for Pediatric Gastroenterology, Hepatology, and Nutrition (NASPGHAN) published its own diagnostic criteria³: at least 5 attacks in any interval, or a minimum of 3 attacks during a 6-month period; episodic attacks of intense nausea and vomiting lasting 1 hour to 10 days and occurring at least 1 week apart; stereotypical pattern and symptoms in the individual patient; vomiting during attacks occurs at least 4 times per hour for at least 1 hour; and return to baseline health between episodes.

Different to the NASPGHAN criteria, the Rome IV criteria preserved from Rome III the criterion of only "at least 2 attacks in any interval," maintaining that early diagnosis is important. Rome IV also omits "nausea" as a criterion because it is difficult for children to communicate the symptom.⁴

Four Phases of CVS and Treatment

There are 4 phases recognized in the CVS literature that a patient undergoes during an episode of cyclic vomiting (**Figure 1**). Differential management is applied according to the patient's phase at presentation, with the ultimate goal of improving quality of life at each phase.^{9,10} This systematic review specifically focuses on the abortive and rescue therapies targeting the prodromal and vomiting phases of CVS, which can be prescribed in an acute care setting such as the pediatric ED.⁶

Interepisodic Phase

During the interepisodic phase, the patient is free of CVS symptoms and is managed with daily prophylactic therapies to prevent attacks or decrease their number. Common prophylactic pharmacologic interventions include propranolol, cyproheptadine and pizotifen with both antihistamine and 5-HT₂ receptor antagonist actions, and the tricyclic antidepressant amitriptyline.

Prodromal Phase

The prodromal phase may last from minutes to hours, and it portends the onset of vomiting through symptoms such as extreme nausea, abdominal pain, lethargy, pallor, and anorexia. This phase is managed with abortive therapies such as antiemetics, antimigraine agents, and sedatives in an effort to prevent an incipient vomiting attack.

Vomiting Phase

The vomiting phase involves vomiting and retching every 5-10 minutes, and these episodes can last from 1 to 3 days. This phase is managed with rescue therapies such as antiemetics and sedatives to stop the vomiting attack and break the cyclic vomiting cycle. Intravenous fluid therapy is a critical adjunct to antiemetics and sedatives at this phase for hydration and correction of metabolic acidosis and electrolyte imbalance.

Recovery Phase

The recovery phase marks the end of 1 cyclic vomiting cycle, during which the patient is often fatigued. Intravenous fluids and rest are recommended to prevent relapse.

Methods

The literature search included all reviews, case studies, case series, case control studies, retrospective cohorts, prospective cohorts, randomized controlled trials in English, French, Spanish, and Chinese on the subject of acute care medications for pediatric CVS (Figure 2). Studies were excluded if the study sample included subjects greater than 18 years old or if the study only focused on prophylactic and ongoing care.

There were 529 studies extracted from MEDLINE via Pubmed, Embase via OVID, CINAHL via EBSCO, and Cochrane Controlled Trials Registry (all articles published up to February 2018) using keyword searches consisting of variations on "pediatric" and "cyclic vomiting syndrome." References from the retrieved studies were searched manually to yield additional papers.

Two reviewers independently scrutinized titles and abstracts and judged articles to be excluded or to undergo full-text article review according to predetermined inclusion and exclusion criteria. The full-text article was obtained if it was judged eligible by at least 1 reviewer. The full-text articles were then selected to be included or excluded, by 2 independent reviewers, and consensus for inclusion was reached by discussion.

Quantitative data were extracted with sample sizes and age of onset pooled for each pharmacologic intervention. Patients were stratified into 3 response rate categories (100%, >50%-<100%, <50%) for all studies containing quantitative data. Stratification was based on outcomes reported by each study. The percentage of patients in each category was calculated. Qualitative clinical recommendations were extracted and summarized as expert opinion and anecdotal evidence. Owing to the lack of controlled trials on the management of pediatric CVS in the acute care setting, statistical analysis was unable to be performed.

The level of evidence of quantitative studies was evaluated based on the hierarchy of research design set by the US Preventive Services Task Force. Level I, the highest level of the hierarchy, indicates evidence of randomized controlled trials and level III, the lowest level of the hierarchy, indicates opinions of clinical experts based on experience or case reports.¹¹ Level II is numerically subdivided into levels 1-3. All evaluated studies in this systematic review received a grading of II-3, indicating evidence obtained from dramatic results in uncontrolled experiments.

The study quality for quantitative studies was evaluated using the Quality Appraisal Checklist for Case Series Studies developed by the Institute of Health Economics as guidance.¹² The Checklist is composed of 20 items appraising



Figure 1. The 4 phases of CVS. A typical CVS attack entails the progression through phases 1 to 4, particularly if prophylactic therapy during the interepisodic phase and abortive therapy during the prodromal phase are unsuccessful. In the acute care setting, successful abortive therapy leads the patient to avoid phases 3 and 4 and regress back to phase 1, while successful rescue therapy accelerates the patient's progression from phase 3 to phase 4 and 1.

study objective, design, population, intervention and cointervention, outcome measurement, statistical analysis, results and conclusions, and competing interests and sources of support. However, the checklist was not developed with a scoring system.¹³ For the purposes of this systematic review, a scoring system was devised a priori based on the recommendations of the Institute of Health Economics methodology paper. Depending on the number of checklist items met, the studies were scored according to criteria determined as poor (<50% yes responses, and/or >50% no responses), fair (>50% yes responses, and/or <50% no responses), and good (>70% yes responses).

Results

There are no controlled trials on pharmacologic interventions for the management of CVS in the acute care setting to date. Six single-arm studies were deemed eligible for quantitative data extraction, including 2 open-label trials,^{14,15} 1 prospective case series,¹⁶ and 3 retrospective case series¹⁷⁻¹⁹ (**Table I**; available at www.jpeds.com). In 2 of the included studies, the data of interest on CVS management were only included as additional patient information but not as the primary or secondary outcome.^{16,17} Of the 7 pharmacologic interventions for which there exist quantitative data, ondansetron had the highest sample size (n = 97), with 59%-66% of patients experiencing at least a 50% decrease in vomiting duration or frequency during the vomiting phase.

Subcutaneous sumatriptan and aprepitant studies were more limited in sample size but showed promising results. When subcutaneous sumatriptan was administered during the prodromal phase, 69% of patients experienced at least a 50% decrease in vomiting frequency after progressing to the vomiting phase, compared with the last CVS attack before treatment initiation.¹⁴ With administration of aprepitant during the prodromal phase, 76% of patients experienced at least a 50% decrease in vomiting duration and frequency during the vomiting phase, compared with the year before treatment initiation.¹⁵ Phenothiazines (eg, promethazine), prokinetic agents (eg, cisapride), and isometheptene had a higher percentage of patients who experienced less than 50% reduction of vomiting frequency.¹⁸

Fifty-three studies were deemed eligible for qualitative data extraction. These included case studies, case series, and reviews containing original expert recommendations (Table II; available at www.jpeds.com). The acute CVS pharmacologic treatments that most frequently appeared in this literature include ondansetron, sumatriptan, lorazepam, chlorpromazine, diphenhydramine, and promethazine. It is important to note that not every medication listed in the table indicates a positive patient response; individual patients have been unresponsive to select medications on a case-by-case basis.



Discussion

Although there is no existing standardized, evidence-based CVS protocol across pediatric EDs, 2 sample protocols for the management of CVS in acute care settings are separately proposed by Sunku and Li in 2004 and the NASPGHAN Task Force in 2008.^{3,20} According to Sunku and Li, the treatment protocol depends on whether concomitant migraine is present. For migraine-associated and abdominal migraineassociated CVS, the analgesic ketorolac and antimigraine agent sumatriptan or frovatriptan are recommended. Recommended for non-migraine-associated CVS are intravenous fluid therapy, the antiemetic ondansetron with the sedative lorazepam, or chlorpromazine with diphenhydramine, both of which exert antiemetic and sedative effects.²⁰ Similarly, the NASPGHAN Task Force recommended intravenous fluid therapy, the combination of ondansetron and lorazepam, the combination of chlorpromazine and diphenhydramine for more sedative effects, and ketorolac for abdominal pain. The task force also recommended triptans such as sumatriptan to be used in children 12 years and older. $\!\!\!^3$

Comparing these sample protocols with the results of this systematic review, ondansetron is a promising antiemetic that is and has been widely used in the acute management of pediatric CVS, particularly targeting the vomiting phase as a rescue therapy. Relative to all other pharmacologic interventions in this systematic review, ondansetron has the most quantitative and qualitative evidence to support its inclusion in pediatric ED protocols for CVS.¹⁶⁻¹⁹ The data illustrate its role in terminating vomiting episodes, but its effectiveness in aborting incipient vomiting attacks in the prodromal phase is not reported.^{17,18} Treatment decisions involving ondansetron should therefore be made with caution, emphasizing accurate identification of the phase at presentation and allowing for optimal, phase-specific therapy. Sedation, achieved by medications such as lorazepam, plays a prominent role in the acute care setting both as a rescue therapy in the vomiting phase as well as an abortive therapy in the prodromal phase. The purpose of sedation is 2 pronged; it

both provides symptomatic relief and termination of the phase. The combination of ondansetron and lorazepam has been recommended in numerous publications, although there is a lack of quantitative data to support this approach.^{3,21,22}

Since the publication of these sample protocols, 2 openlabel trials on sumatriptan and aprepitant in the last decade have shown promising results.^{14,15} At the time of the NASP-GHAN publication, triptans were not approved for use in children younger than 18 years of age, but the limit has since been reduced to 12 years and older.³ In contrast with these recommendations, the more recent trial included children as young as 3.3 years up to 11.6 years of age for treatment with subcutaneous sumatriptan. Additionally, despite being an antimigraine agent, sumatriptan demonstrated a greater than >50% decrease in vomiting in 1 subject among a 3subject, non-migraine-associated CVS group. Although the result does not reach statistical significance (P = .217), the potential therapeutic benefits of sumatriptan in this CVS subtype should be explored.¹⁸ The aprepitant trial included children from 4.0 to 15.8 years of age. Owing to the wide age range for which sumatriptan and aprepitant are suitable, and preliminary results supporting efficacy, they are potential candidates for inclusion in pediatric CVS management protocols in acute care settings.

Owing to the abundance of case studies in CVS literature, it is common to find anecdotal evidence describing the lack of efficacy of any select medication used in CVS management. In particular, the phenothiazines promethazine and prochlorperazine, as well as metoclopramide, seem to be ineffective according to data from numerous quantitative and qualitative studies despite their wide use.^{3,21,23} The use of these medications also entails the risk of extrapyramidal reactions. Owing to the nature of the included studies, which are considered the lowest level of evidence, no conclusions can be drawn with regard to the generalizability of these cases to a larger population. However, based on the evidence, it may be prudent to exclude these medications in management protocols until further trials are conducted.

In general, commonly prescribed medications for CVS management in the acute care setting, including ketorolac and chlorpromazine with diphenhydramine, lack sufficient quantitative evidence to support their use. Despite their known analgesic and sedative effects, respectively, future clinical trials should ideally be carried out to confirm their level of efficacy in the context of pediatric CVS. Considering the difficulties of running clinical trials on medications already so extensively used in practice, however, retrospective studies that more closely examine pooled data from pediatric EDs on the use of these medications in CVS should be considered. The use of repurposed medications such as ketamine and subsedative dosages of propofol are unexplored in the pediatric CVS literature, but warrant further investigation.^{6,24}

Last, the importance of intravenous fluid therapy in the CVS management protocol cannot be overstated.³ Generally, fluid prevents or corrects dehydration, which can occur

owing to excessive vomiting. A 5%-10% dextrose solution is indicated to attenuate metabolic crises that are exacerbated by catabolism after minimal food intake. A 0.45% or 0.9% NaCl + KCl can be used to replenish electrolytes. Although the optimal intravenous fluid concentration of dextrose and NaCl varies according to the extent of dehydration, metabolic acidosis, and electrolyte depletion, intravenous fluid therapy is considered standard for CVS patients, as is their inclusion in CVS management protocols.

Based on the current best evidence, sumatriptan and aprepitant are potential abortive therapies to be included in acute management protocols for pediatric CVS. For rescue therapies during the vomiting phase, ondansetron has the most quantitative and qualitative evidence to support its inclusion, although its use in adjunct with lorazepam is recommended in the literature despite lack of quantitative data. Intravenous fluid therapy is essential in the acute care setting (Table II).

This systematic review was limited in its ability to perform statistical analysis owing to the lack of control groups in CVS studies. Furthermore, 4 of the 6 studies included in quantitative data extraction did not report patient characteristics such as age of onset, family history of migraines, or vomiting pattern on an individual basis. The median age of onset in each pooled sample was therefore unknown and was not presented in Table I. A family history of migraines and vomiting pattern, if found in the included studies, were presented as percentages of the entire sample population. The heterogeneity of pharmacologic interventions received within a sample population was another limitation of the data extraction and analysis, because patient characteristics were not specific to each intervention. A family history of migraines and vomiting pattern were therefore not included in Table I.

To date, there are no double-blind, multicenter, controlled trials on pharmacologic interventions for CVS in the acute care setting.²⁵ Evidence is limited, most of which is extracted from retrospective case series. This systematic review informs a need for controlled, prospective studies and randomized controlled trials to assess the efficacy of potential pharmacologic interventions and to optimize current CVS management protocols in the pediatric ED. ■

We thank Thuvaraha Vanniyasingam, MSc, Department of Health Research Methods, Evidence, and Impact, McMaster University for statistical support and Mohammed Hassan-Ali, MD, MSc, Clinical Research Coordinator, Division of Emergency Medicine, Department of Pediatrics, McMaster University for research administrative support.

References

Submitted for publication Jan 14, 2019; last revision received May 24, 2019; accepted Jun 24, 2019.

Reprint requests: April J. Kam, MD, MSCPH, FRCPC, McMaster Children's Hospital, McMaster University Medical Centre 2N49, Hamilton, Ontario, Canada. E-mail: kama@mcmaster.ca

^{1.} Chow S, Goldman RD. Treating children's cyclic vomiting. Can Fam Physician 2007;53:417-9.

- Yang HR. Recent concepts on cyclic vomiting syndrome in children. J Neurogastroenterol Motil 2010;16:139.
- **3.** Li BU, Lefevre F, Chelimsky GG, Boles RG, Nelson SP, Lewis DW, et al. North American Society for Pediatric Gastroenterology, Hepatology, and Nutrition consensus statement on the diagnosis and management of cyclic vomiting syndrome. J Pediatr Gastroenterol Nutr 2008;47: 379-93.
- Zeevenhooven J, Koppen I, Benninga M. The New Rome IV criteria for functional gastrointestinal disorders in infants and toddlers. Pediatr Gastroenterol Hepatol Nutr 2017;20:1-13.
- 5. Brezin F, Wiedemann A, Feillet F. Cyclic vomiting syndrome in children. Arch Pediatr 2017;24:1129-36.
- **6.** Venkatesan T, Tarbell S, Adams K, McKanry J, Barribeau T, Beckmann K, et al. A survey of emergency department use in patients with cyclic vomiting syndrome. BMC Emerg Med 2010;10:4.
- 7. Li BU. Managing cyclic vomiting syndrome in children: beyond the guidelines. Eur J Pediatr 2018;3:1-8.
- 8. Li BU, Misiewicz L. Cyclic vomiting syndrome: a brain-gut disorder. Gastroenterol Clin N Am 2003;32:997-1019.
- 9. Thurler AH, Kuo B. From heave to leave: understanding cyclic vomiting syndrome. Gastroenterol Nurs 2013;36:407-13.
- Williams M. Cyclic vomiting syndrome in children. US Pharm 2010;35: HS20-4.
- 11. Harris RP, Helfand M, Woolf SH, Lohr KN, Mulrow CD, Teutsch SM, et al. Current methods of the US Preventive Services task force: a review of the process. Am J Prev Med 2001;20:21-35.
- Institute of Health Economics (IHE). Quality appraisal of case series studies checklist. Edmonton (Alberta, Canada): Institute of Health Economics; 2014. http://www.ihe.ca/research-programs/rmd/cssqac/ cssqac-about. Accessed March 24, 2019.
- 13. Moga C, Guo B, Schopflocher D, Harstall C. Development of a quality appraisal tool for case series studies using a modified Delphi technique. Edmonton (Alberta, Canada): Institute of Health Economics; 2012.
- Hikita T, Kodama H, Kaneko S, Amakata K, Ogita K, Mochizuki D, et al. Sumatriptan as a treatment for cyclic vomiting syndrome: a clinical trial. Cephalalgia 2011;31:504-7.
- 15. Cristofori F, Thapar N, Saliakellis E, Kumaraguru N, Elawad M, Kiparissi F, et al. Efficacy of the neurokinin-1 receptor antagonist aprepitant in children with cyclical vomiting syndrome. Aliment Pharmacol Ther 2014;40:309-17.
- Moses J, Keilman A, Worley A, Rothner AD, Parikh S, Radhakrishnan K, et al. Metabolic and imaging abnormalities in the evaluation of children with cyclic vomiting syndrome. Cephalalgia 2013;33:173-4.
- Boles RG, Adams K, Ito M, Li BU. Maternal inheritance in cyclic vomiting syndrome with neuromuscular disease. Am J Med Genet A 2003;120:474-82.
- **18.** Li BU, Murray RD, Heitlinger LA, Robbins JL, Hayes JR. Is cyclic vomiting syndrome related to migraine? J Pediatr 1999;134:567-72.
- Lee WS, Kaur P, Boey CC, Chan KC. Cyclic vomiting syndrome in South-East Asian children. J Paediatr Child Health 1998;34:568-70.
- Sunku B, Li BU. Textbook of pediatric gastroenterology and nutrition. Boca Raton (FL): CRC Press; 2004.
- Khasawinah TA, Ramirez A, Berkenbosch JW, Tobias JD. Preliminary experience with dexmedetomidine in the treatment of cyclic vomiting syndrome. Am J Ther 2003;10:303-7.
- 22. Chepyala P, Svoboda RP, Olden KW. Treatment of cyclic vomiting syndrome. Curr Treat Options Gastroenterol 2007;10:273-82.
- Catto-Smith AG, Ranuh R. Abdominal migraine and cyclical vomiting. Semin Pediatr Surg 2003;12:254-8.
- Hyman PE, Milla PJ, Benninga MA, Davidson GP, Fleisher DF, Taminiau J. Childhood functional gastrointestinal disorders: neonate/ toddler. Gastroenterology 2006;130:1519-26.
- **25.** Lebron D, Vasconcellos E. The episodic syndromes that maybe associated with migraines. Semin Pediatr Neurol 2016;23:s10.
- Tully MA. The tsunami from within: cyclic vomiting syndrome in children. Gastroenterol Nurs 2009;32:420-2.
- Lindley KJ, Andrews PL. Pathogenesis and treatment of cyclical vomiting. J Pediatr Gastroenterol Nutr 2005;41:S38-40.

- Li BK. Cyclic vomiting syndrome: age-old syndrome and new insights. Semin Pediatr Neurol 2001;8:13-21.
- 29. Faucher S, Le MH, Rouyer V, Mouren-Simeoni MC. On the subject of the cyclic vomiting syndrome. Arch Pediatr 2003;10:385-91.
- **30.** Hornby PJ. Central neurocircuitry associated with emesis. Am J Med 2001;111:106-12.
- **31.** Kakisaka Y, Wakusawa K, Sato I, Haginoya K, Uematsu M, Hirose M, et al. Successful treatment with sumatriptan in a case with cyclic vomiting syndrome combined with 18q—syndrome. J Child Neurol 2009;24: 1561-3.
- Li BU. Cyclic vomiting syndrome: a pediatric Rorschach test. J Pediatr Gastroenterol Nutr 1993;17:351-3.
- Evans RW, Whyte C. Cyclic vomiting syndrome and abdominal migraine in adults and children. J Headache Pain 2013;53:984-93.
- **34.** Lewis DW. Pediatric migraine, part 1: update on classification, diagnosis, and the evaluation. J Headache Pain 2005;1:81.
- Magagna J. Psychophysiologic treatment of cyclic vomiting. J Pediatr Gastroenterol Nutr 1995;21:S31-6.
- Aljomah G, Hutchings R. Cyclic vomiting syndrome (CVS): a management challenge across the ages. Am J Gastroenterol 2011;106:S401.
- Sunku B. Cyclic vomiting syndrome: a disorder of all ages. J Gastroenterol Hepatol 2009;5:507.
- Haan J, Kors EE, Ferrari MD. Familial cyclic vomiting syndrome. Cephalalgia 2002;22:552-4.
- **39.** Salvatore S, Barberi S, Borrelli O, Castellazzi A, Di Mauro D, Di Mauro G, et al. Pharmacological interventions on early functional gastrointestinal disorders. Ital J Pediatr 2016;42:68.
- Sudel B, Li BU. Treatment options for cyclic vomiting syndrome. Curr Treat Options Gastroenterol 2005;8:387-95.
- Kovacic K, Di Lorenzo C. Functional nausea in children. J Pediatr Gastroenterol Nutr 2016;62:365-71.
- McOmber MA, Shulman RJ. Pediatric functional gastrointestinal disorders. Nutr Clin Pract 2008;23:268-74.
- McRonald FE, Fleisher DR. Anticipatory nausea in cyclical vomiting. BMC Pediatr 2005;5:3.
- 44. Levenson JL, Sonje S. Cyclic vomiting syndrome, part 2. Prim Psychiatry 2009;16:25-8.
- 45. Gamie Z, Rizwan A, Balen FG, Clarke M, Hassoon MM. Posterior reversible encephalopathy syndrome in a child with cyclical vomiting and hypertension: a case report. J Med Case Rep 2011;5:137.
- Winner P. Migraine-related symptoms in childhood. Curr Pain Headache Rep 2013;17:339.
- **47.** Excellence in Pediatrics. 8th Excellence in Pediatrics Conference-2016 book of abstracts. Cogent Medi 2016;3:1265203.
- 48. Shankar N, Bashashati M, Silvina T, McCallum RW, Sarosiek I. Frequent flyers' in emergency departments: why should we understand and care about cyclic vomiting syndrome patients? Gastroenterology 2017;152: S742.
- 49. López-Úbeda M, García-Romero R, Martínez-Redondo I, Ubalde-Sainz E, Ros-Arnal I. Síndrome de vómitos cíclicos: un reto en el diagnóstico y tratamiento. Rev Mex Ped 2016;83:20-3.
- 50. Rosman NP, Dutt M, Nguyen HT. A curable and probably oftenoverlooked cause of cyclic vomiting syndrome. Semin Pediatr Neurol 2014;21:60-5.
- Thomas AG, Curtis N, Walker-Smith A. Cyclical vomiting and hypertension with dermatographism and histamine release. J R Soc Med 1991;84: 629.
- Fleisher DR, Matar M. The cyclic vomiting syndrome: a report of 71 cases and literature review. J Pediatr Gastroenterol Nutr 1993;17: 361-9.
- Forbes D. Cyclic nausea and vomiting in childhood. Aust Fam Physician 2008;37:33.
- Normandin PA. Pediatric emergency update: cyclic vomiting syndrome. J Emerg Nurs 2015;41:260-2.
- 55. Babineau SE, Green MW. Headaches in children. Continuum 2012;18: 853-68.
- Abdulla J, Khalfan H, Alomran B. Cyclic vomiting with metabolic acidosis. Bahrain Med Bull 2012;34:4.

- 57. Benson JM, Zorn SL, Book LS. Sumatriptan in the treatment of cyclic vomiting. Ann Pharmacother 1995;29:997-9.
- Palmer GM, Cameron DJ. Use of intravenous midazolam and clonidine in cyclical vomiting syndrome: a case report. Paediatr Anaesth 2005;15: 68-72.
- 59. LeClair M. A case of fatal cyclic vomiting. Can Med Assoc J 1956;74:641.
- **60.** Vahlquist B, Nylander I. Cyclic vomiting with recurring EEG changes and severe course: a report of two cases. Acta Paediatr 1954;43: 608-23.
- **61.** Padon A, Ostadian M, Wright C, Pohl J, Crisp D, Easley D. Dihydroergotamine-associated intestinal ischemia in a child with cyclic vomiting syndrome. J Pediatr Gastroenterol Nutr 2006;42:573-5.
- **62**. Bouaziz AA, Ben SG, Mustapha R, Chiha M, Maherzi A, Bousnina S. Cyclic vomiting syndrome in children. Tunis Med 2012;90:501-2.
- Abraham MB, Porter P. Clonidine in cyclic vomiting. J Pediatr Gastroenterol Nutr 2011;53:219-21.
- 64. Aritaki S, Ogihara M, Kusakawa I, Takamiya H, Hori Y, Kawashima N, et al. Endocrine changes of the hypothalamic, pituitary and adrenal systems in cyclic vomiting. Pediatr Int 1986;28: 419-26.
- **65.** Fleisher DR. The cyclic vomiting syndrome described. Pediatr Gastroenterol Nutr 1995;21:S1-5.
- **66.** Li BU. Cyclic vomiting: the pattern and syndrome paradigm. J Pediatr Gastroenterol Nutr 1995;21:S6-10.

50 Years Ago in The JOURNAL OF PEDIATRICS

The Diagnostic Value of Gamma Glutamyl Transpeptidase in Children and Adolescents with Liver Disease

Cohen MI, McNamara H. J Pediatr 1969;75:838-42.

G anma-glutamyl transpeptidase (GGTP) was first reported as a potential marker for liver disease in 1961. Cohen and McNamara, in the first study to do so, sought to understand the usefulness of GGTP in children with liver disease. The authors enrolled 41 participants with known liver disease and 74 control participants with no signs or symptoms of liver disease. They found that serum GGTP levels were higher in the participants with known hepatic disease. Furthermore, when the investigators compared GGTP levels in patients with hepatitis vs those with cirrhosis, they found higher GGTP levels in the patients with cirrhosis. The authors postulated that the difference in relative GGTP elevation could be explained by chronic scarring. That is, in patients with cirrhotic disease, the scarring process causes an elevation of GGTP.

We now know gamma-glutamyltransferase (GGT) is a microsomal enzyme located in the bile canaliculi as well as the heart, lungs, pancreas, and seminal vesicles.¹ In children, GGT is a more sensitive measure of biliary obstruction or biliary disease than alkaline phosphatase because alkaline phosphatase can vary with age. Importantly, GGT reference ranges change with age. The normal range is higher in the neonatal period and declines to adult ranges by about 5-7 months of age.

GGT can be a useful laboratory test in the workup of neonatal cholestasis. An elevated GGT could indicate extrahepatic biliary disease such as biliary atresia¹ and a low GGT could indicate the presence of intrahepatic cholestasis (eg, PFIC 1, PFIC 2). GGT is also useful in children who have undergone liver transplantation and could indicate acute cellular rejection or biliary complications.¹ Elevated GGT levels can be seen with a number of drugs and may not represent liver disease; therefore, caution is advised when interpreting an elevated GGT.

We are grateful to Cohen and McNamara for their contribution in establishing that GGTP is a useful biomarker to differentiate children with and without liver disease. Given how frequently GGT is obtained in a tertiary pediatric liver clinic, it is easy to forget that this laboratory test was first studied in pediatrics only 50 years ago.

Sharad I. Wadhwani, MD, MPH

Division of Pediatric Gastroenterology Cincinnati Children's Hospital Medical Center Cincinnati, Ohio

Reference

1. Cabrera-Abreu JC, Green A. Gamma-glutamyltransferase: value of its measurement in paediatrics. Ann Clin Biochem 2002;39:22-5.

Table I. Synthesized evidence of pharmacologic interventions for acute attacks of CVS										
	No. of	Referenced	CVS diagnostic	level of	Study	Ane of	No. of	Response rate		
Treatments	studies	study	criteria	evidence	quality	onset (y)	patients	100%	>50%-<100%	<50%
Sumatriptan (subcutaneous)	2	14 18	ICHD-II criteria Rome I criteria	II-3 II-3	Fair Fair	5.6 ± 5.4	49	4/49 (8%)*	30/49 (61%)*	15/49 (31%)*
Sumatriptan (nasal sprav)	1	14	ICHD-II criteria	II-3	Fair	$\textbf{6.4} \pm \textbf{4.6}$	5	1/5 (20%)*	1/5 (20%)*	3/5 (60%)*
Ondansetron (intravenous)	3	17	Research definition of CVS (^{65,66})	II-3	Poor	$\textbf{5.2} \pm \textbf{5.2}$	97	NR	57/97 (59%) [†]	40/97 (41%) [†]
, ,		18	Rome I criteria	II-3	Fair					
		19	Criteria of authors' devising	II-3	Poor					
Ondansetron (oral)	1	16	NR	II-3	Fair	8.9 ± 5.0	85	NR	56/85 (66%) [†]	29/85 (34%) [†]
Carbohydrate	2	17	Research definition of CVS (^{65,66})	II-3	Poor	$\textbf{3.9} \pm \textbf{6.5}$	60	NR	35/60 (58%)	25/60 (42%)
Phenothiazine (eg. promethazine)	3	18	Rome I criteria	II-3	Fair	5.8 ± 4.2	63	NR	13/63 (21%) [†]	50/63 (79%) [†]
Prokinetic agents (cisapride)	1	18	Rome I criteria	II-3	Fair	5.8 ± 4.2	40	NR	8/40 (20%) [†]	32/40 (80%) [†]
Isometheptene	1	18	Rome I criteria	II-3	Fair	5.8 ± 4.2	13	NR	4/13 (31%) [†]	9/13 (69%) [†]
Aprepitant	1	15	NASPGHAN criteria	II-3	Good	4.3 ± 3.0	25	3/25 (12%) [‡]	16/25 (64%) [‡]	6/25 (24%) [‡]

ICHD-II, International Classification of Headache Disorders, second edition; NR, not reported.

*100%: no vomiting or progression to vomiting phase; >50%-<100%, <50%: reduction in vomiting frequency after progressing to the vomiting phase, compared with the last CVS attack before treatment initiation.

*100%, -50%: decrease in vomiting duration or frequency during the vomiting phase.
*100%: no CVS episodes; >50%-<100%, <50%: reduction in frequency (number of episodes/year) and intensity (episode duration in days) of CVS episodes.

-	
ő	
5	
Ň	

Medications	Referenced studies	Route of administration	Dose	Frequency	Goal	Action	Side effects	Note
Abortive therapy in prodror	nal phase based on b	best evidence						
Sumatriptan (triptan)	1,3,7,9,10,14,17, 20-23,26-38	Oral Subcutaneous	25.0 mg ³⁶ (age \times 4 + 20) / (100 \times 3.0 mg) ¹⁴	Max 1 dose daily NR	Antimigraine	5-HT _{1B/1D} agonist	Weakness, chest and neck burning, arrhythmias, coronary vasospasm,	
Zolmitriptan* (triptan)	9,10,22,33, 37,39,40	Intranasal Intranasal	5.0-20.0 mg ^{3,7,10,14} 5.0 mg ¹⁰	Max 1 dose daily Max 1 dose daily			headache, flushing, dizziness, bad aftertaste, induration and swelling	Alternatives to sumatriptan
Frovatriptan* (triptan)	9,20,33,37	Oral	2.5 mg ³⁶	Max 1 dose daily			at the injection site,	
Rizatriptan* (triptan)	9,20	Oral	5.0-10.0	q2h ³⁶			hyperreflexia, incoordination, and chest, jaw and neck tightness.	
Aprepitant	3,7,9,15,22, 27,37,41	Oral	30 min before vomiting/day 2/ day 3 < 15 kg: 80/40/40 mg 15–20 kg: 80/80/80 mg > 20 kg: 125/80/80 mg ¹⁵	NR	Antiemetic	Neurokinin-1 receptor antagonist	Alopecia, constipation, dyspepsia, fatigue, hiccups, and weakness.	Used in combination with a corticosteroid and 5-HT ₃ receptor antagonist
Rescue therapy in vomiting	phase based on bes	st evidence	0.0.0.4	- 4 ou 7.10	A	- UT	Or a stimulity the state of state	
Undansetron	1,3,7,9,10,19-22, 24,26,28,29, 32,34,36, 37,39-52	Intravenous Oral Rectal	0.3-0.4 mg/kg (Max: 20.0 mg or 0.45 mg/kg/day) ^{7,10} 4.0-8.0 mg ²² 0.15-0.4 mg/kg ⁴⁰	q4-6h ^{*,10} q12h ²² q6-8h ⁴⁰	Antiemetic	5-H1 ₃ antagonist	Constipation, headache, drowsiness, dry mouth, bronchospasm, tachycardia, hypokalemia, seizures,	
Granisetron*	3,9,20,22,28, 37,39,40,42	Intravenous	10.0 mcg/kg	q4-6h			pancytopenia, lightheadedness, diarrhea, and transient increases in alanine amino transferase, aspartate aminotransferase, and biliruhin	Alternative to ondansetron
Lorazepam (benzodiazepine)	3,7,9,10,17,20, 21,23,24,	Intravenous	0.05-0.2 mg/kg (Max: 4.0 mg) ^{3,7,10,29}	q4-6h ⁷	Sedatives, antianxiety,	5-HT ₃ antagonist	Disorientation, dizziness, GI symptoms,	Useful in adjunct to
	27-29,32,34, 36,39,40,42- 45,49,50,52-55	Oral	0.05-0.2 mg/kg (Max: 4.0 mg) ^{3,7,10,29}	q4-6h ⁷	anticonvulsant	Ū	hypotension, mild ataxia, mood changes, rashes, respiratory depression, hallucinations, and sedation.	ondansetron
Diazepam* (benzodiazepine)	26	NR	NR	NR				
5%-10% dextrose, 0.45% NaCl + KCl	3,10,23,28, 37,39,43, 47,53,54	Intravenous	Variable	Variable	Fluid and electrolyte maintenance and terminate ketosis	NA	NA	
Others Carbohydrate	3,16	Intravenous/	NR	NR	NR	NR	NR	

Gui et al

Table II. Continue	ed							
Medications	Referenced studies	Route of administration	Dose	Frequency	Goal	Action	Side effects	Note
Promethazine (phenothiazine)	3,15,18,26,32,34, 36,41,44,46, 48,56,57	Oral Intravenous	0.25-0.5 mg/kg ³⁴ NR	NR NR	Antiemetic	D_2 -antagonist, H ₁ antagonist	Extrapyramidal reactions, somnolence, tardive dyskinesia, and anti-cholingraic effects	
Prochlorperazine	3,34,36,41,44	Oral	2.5-5.0 mg ³⁴	bid ³⁴	Antiemetic	D ₂ -antagonist	NR	
Chlorpromazine	3,9,10,20,21,24, 26,27,29,37, 40,42-44,49,	Intravenous	0.5-1.0 mg/kg (Max: <5 years: 40 mg/day 5-12 years:	q6-12h ^{10,37,53}	Antiemetic, Anxiolytic, Antihypertensive	D ₂ -antagonist	Drowsiness, hypotension, seizure, drowsiness,	Used in adjunct with diphenhydramine
	51,53,58-60	Oral	75 mg/day) ^{10,37} 0.15-0.3 mg/kg ⁵³		sedative, Antipsychotic		jaundice, extrapyramidal/anticholinergic	intravenously
		Rectal	0.5-1.0 mg/kg ⁴⁰	q6-8h ⁴⁰			symptoms, hypotension (more with intravenous), arrhythmias, agranulocytosis, neuroleptic malignant syndrome, and dystonic reactions with chlorpromazine alone.	
Diphenhydramine	3,9,10,20,21, 24,34,37,40, 42-44,46,49,56	Intravenous Oral	0.25-1.25 mg/kg (Max: 5.0 mg/kg/day, not to exceed 300 mg) ^{10,37}	q6h ^{10,37}	Sedative, antiemetic, antihistamine	H ₁ -antagonist	Respiratory depression, hallucinations, hypotension, dizziness, sedation, nausea, vomiting, xerostomia, blurred vision, and reactions common to antihistamines. CNS side effects more common than Gl disturbances. May cause paradoxical excitement in children.	Used in adjunct with chlorpromazine
Metoclopramide	7,23,34,51,57, 58.61.62	Intravenous	1.0-2.0 mg/kg (Max: 10.0 mg) ³⁴	bid ³⁴	Prokinetic agent	5-HT_4 agonist	Extrapyramidal reactions	
Cisapride Ketorolac	18,19,58 3,7,9,10,20,28, 33,37,54	Intravenous Intravenous	NR 0.4-1.0 mg/kg (Max: 10-30 mg, 120 mg/day) ^{3,7,37}	NR q6h ^{3,7,37}	Antimigraine	NSAID	NR GI hemorrhage and dyspepsia.	
		UTAI	10-30 mg, 120 mg/day) ^{3,7,37}	ų ori				
lsometheptene (Midrin)	3,18,28	Oral	NR	q1h ≤ 5/12 hours	Antimigraine	Vasoconstrictor	NR	
Midazolam (benzodiazepine)	58	Intravenous	1.0-2.0 mg ⁵⁸	q1h ⁵⁸	Anxiolytic, sedative	NR	Bilious taste	
Clonidine Dexmedetomidine	21,22,53,58,63 21,22,53	Intravenous Intravenous	1.0-2.0 mcg/kg ^{58,63} 0.25-0.5 mcg/kg over 5 minutes followed by an infusion of 0.25 mcg/kg/h over 12-18 hours ²¹	Bid ⁵⁸ q6-8h ⁶³ NR	Sedative	α2-Adrenergic agonist	NR Nausea, atrial fibrillation, bradycardia, hypotension and alterations in central ventilator function.	
								(continued)

ORIGINAL ARTICLES

164.e3

-
ົ
4
-
P
4

Table II Continued

Table II. Contini	ucu							
Medications	Referenced studies	Route of administration	Dose	Frequency	Goal	Action	Side effects	Note
Ranitidine	21,29,43,49	Intravenous	NR	NR	Decreases	H ₂ -antagonist	NR	
Cimetidine	21,62	Intravenous	NR	NR	stomach		NR	
Famotidine	21	Intravenous	NR	NR	acid production		NR	
Omeprazole	29,62	Oral	20.0 mg ²⁹	q24h ²⁹	Decreases stomach	Proton pump	NR	
Rabeprazole	56	Oral	NR	NR	acid production	inhibitor	NR	
Lansoprazole	50	Intravenous	NR	NR			NR	
Dexamethasone	17,22,27,64	Oral	NR	NR	Antiemetic	Glucocorticoid receptor agonist	NR	Used in adjunct with aprepitant or 5-HT ₃ antaconists
lbuprofen	10,29,42	Oral	4.0-10.0 mg/kg ¹⁰ (Max: Children: 50.0 mg/kg/day or 2400 mg/day Adolescent: 3200 mg/day)	q6-8h ¹⁰	Antiemetic	NSAID	Abdominal or epigastric pain.	anayonists
Cvclizine	45.51	NR	NR	NR	Antiemetic	H₁-antagonist	NR	
Erythromycin	3,42	NR	NR	NR	Antiemetic	Antibiotic	NR	Normally used in prophylactic treatment
Domperidone	51.58	NR	NR	NR	Antiemetic	D ₂ -antagonist	NR	
Droperidol	58	Intravenous	NR	NR	Antidopaminergic, antiemetic, antipsychotic, sedative	D ₂ -antagonist	NR	
Pentobarbital	24	Intravenous	NR	NR	Sedative	Barbiturate	NR	

CNS, central nervous system; GI, gastrointestinal; NA, not applicable; NR, not reported; NSAID, nonsteroidal anti-inflammatory drug. Therapies are categorized by their usefulness as abortive or rescue therapies based on current best evidence. *Included as alternatives to best evidence medications.